o a0, FCC RF Test Report

Report No. : FG840202B

LTE Band 41 / 15MHz+10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dem  Offset 5.02 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.02 db

Mode Auto Sweep

@1 svgPwr
heck 5 Limit ¢heck 3
_SnURIOUS LINE ABS| 8 10 d8nE—$RURIOUS | INE ABS| 3
-20 dem
LINE_ABS__ | SPURIOUS_LINE_ABS_
-40 de
oy oy
Aot A, s
P
-60 dem
-70 dl
-B0 de
-390 derm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -50.57 dBm -25.57 dB 30.000 MHz 1.000 GHz 1.000 MHz 990.54723 MHz -50.34 dBrm -25.34 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.15003 GHz -50.47 dBm -25.47 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44717 GHz -50.39 dBm -256.39 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99281 GHz -43.93 dBm -24.93 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99694 GHz -49.43 dBm -24.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -44.86 dBm -19.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87277 GHz -45.01 dBm -20.01 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.15589 GHz -47.84 dBm -22.84 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.03774 GHz -47.97 dém -22.97 db
10,000 GHz 14.000 GHz 1.000 MHz 12.39545 GHz -46.79 dBm -21.79 de 10.000 GHz 14.000 GHz 1.000 MHz 1240845 GHz -46.96 dBrm -21.96 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.63642 GHz -44.23 dBm -19.23 db 14.000 GHz 18.000 GHz 1.000 MHz 16.62042 GHz -44.35 dBrm -19.35 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12263 GHz -43,92 dBm -18.92 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.12263 GHz -44.16 dBm -19.16 dB
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30,000 MHz 1.000 GHz 1,000 MHz 91444028 MHz -50.32 dBm -25.33 dB 30,000 MHz 1.000 GHz 1.000 MHz 998.44328 MHz -50.51 dBém -25.51dB
1.000 GHz 2.475 GHz 1.000 MHz 2,12717 GHz -50.32 dbm -25.38 db 1.000 GHz 2.475 GHz 1.000 MHz 168552 GHz -48.17 dem -23.17 db
2.715 GHz 3.000 GHz 1.000 MHz 2.97928 GHz -49.92 dBm -24.92 db 2.715 GHz 3.000 GHz 1.000 MHz 2.99210 GHz -49.97 dBrm -24.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -44.94 dBm -19.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87077 GHz -44.93 dBm -19.93 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.17189 GHz -48.06 dBm -23.06 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.04074 GHz -47.89 dBm -22.89 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.39145 GHz -46.78 dBm -21.76 d& 10.000 GHz 14.000 GHz 1.000 MHz 12.35996 GHz -46.680 dBm -21.80 dB
14,000 GHz 18.000 GHz 1,000 MHz 16.59643 GHz -44.37 dBm -19.37 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.62342 GHz -44.45 dBm -19.45 dB
18,000 GHz 27.000 GHz 1,000 MHz 20.142563 GHz -44.02 dBrm -19.02 dB 18.000 GHz 27.000 GHz 1.000 MHz 2012513 GHz -44.18 dBrm -19.13 dB
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30.000 MHz 1.000 GHz 1.000 MHz 899.41279 MHz -50.26 dBm -25.26 dB 30.000 MHz 1.000 GHz 1.000 MHz 917.34883 MHz -50.56 dBrm -25.56 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.14855 GHz -50.49 dBm -25.49 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47482 GHz -50.26 dBm -26.26 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.86889 GHz -43.81 dBm -24.81 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99680 GHz -49.91 dBm -24.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86977 GHz -44.69 dBm -19.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -44.681 dBm -19.81 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.04574 GHz -47.67 dBm -22.67 db 7.000 GHz 10,000 GHz 1.000 MHz 7.05124 GHz -47.60 dém -2z2.80 dp
10,000 GHz 14.000 GHz 1.000 MHz 12.39995 GHz -46.77 dBm -21.77 de 10.000 GHz 14.000 GHz 1.000 MHz 12.41595 GHz -46.77 dem -21.77 db
14.000 GHz 18.000 GHz 1.000 MHz 16.62392 GHz -44.45 dBm -19.45 db 14.000 GHz 18.000 GHz 1.000 MHz 16.64442 GHz -44.38 dBrm -19.33 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.11613 GHz -44.25 dBm -19.25 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11863 GHz -44.28 dBm -19.28 dB
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30,000 MHz 1.000 GHz 1,000 MHz 95467518 MHz -E50.55 dBm -25.55 dB 30,000 MHz 1.000 GHz 1.000 MHz 949.34283 MHz -50.31 dBém -25.31dp
1.000 GHz 2.475 GHz 1.000 MHz 2,25215 GHz -50.52 dBm -25.53 db 1.000 GHz 2.475 GHz 1.000 MHz 2,30560 GHz -50.31 dBm -25.31dp
2.715 GHz 3.000 GHz 1.000 MHz 2.99096 GHz -49.87 dBm -24.687 db 2.715 GHz 3.000 GHz 1.000 MHz 2.99466 GHz -49.680 dBrm -24.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86077 GHz -44.70 dBm -19.70 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -44.77 dBm -19.77 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.03824 GHz -47.79 dBm -22.73 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.03324 GHz -47.84 dBm -22.84 dB
10.000 GHz 14.000 GHz 1.000 MHz 1240245 GHz -46.74 dBm -21.74 d& 10.000 GHz 14.000 GHz 1.000 MHz 12.38445 GHz -46.75 dBm -21.75dp
14,000 GHz 18.000 GHz 1,000 MHz 16.62242 GHz -44.42 dBm -19.48 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.63592 GHz -44.37 dém -19.37 dB
18,000 GHz 27.000 GHz 1,000 MHz 20.13863 GHz -43.96 dBm -18.96 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11463 GHz -44.32 dBrm -19.32 db
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30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -50.25 dBm -25.25 dB 30.000 MHz 1.000 GHz 1.000 MHz 973.58071 MHz -50.43 dBrm -25.43 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.30745 GHz -50.61 dBm -25.61 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.14413 GHz -50.30 dBm -25.30 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72305 GHz -48.31 dBm -23.31 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72305 GHz -47.86 dBm -22.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84527 GHz -44.88 dBm -19.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88526 GHz -44.96 dBm -19.96 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.03224 GHz -47.94 dBm -22.94 db 7.000 GHz 10,000 GHz 1.000 MHz 9.14789 GHz -47.67 dBm -22.67 db
10,000 GHz 14.000 GHz 1.000 MHz 1189801 GHz -46.91 dBm -21.91 de 10.000 GHz 14.000 GHz 1.000 MHz 1191401 GHz -46.90 dBrm -21.90 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.61692 GHz -44.35 dBm -19.35 db 14.000 GHz 18.000 GHz 1.000 MHz 16.64142 GHz -44.41 dBrm -19.41 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12263 GHz -44.22 dBm -19.22 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.12863 GHz -44.19 dBm -19.19 dB
[ ]L ] Ready EREEEETET ] Al ]l ] Ready SRERERRED 4
7 2
Date: 16 AUG.2018 22:57:54 Date: 16.AUG.2018 22:56.59
LTE Band 41 / 15MHz+20MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
Spectrum ?J Spectrum EZIJ
Ref Level 0.00 dem Offset 5.02 dB Mode Auto Sweep Ref Level 0.00 dem Offset £.02 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
i heck s Limit ¢heck 8
_LRURIoUS LINE ABRE] 5 10 dSme—$PURIOUS | INE ABE| 5
-20 de
SPURIQUS_LINE_ABS _ [ SPURIOUS_LINE_ABS_
-40 di
e i el oy P " A - h
-60 di
-70 dBm
-80 d
-90 dBm -90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Freq y Power Abs | ALimit |
30,000 MHz 1.000 GHz 1,000 MHz 94158671 MHz -50.54 dBm -25.54 dB 30,000 MHz 1.000 GHz 1.000 MHz 984.73013 MHz -50.56 dBm -25.56 dB
1.000 GHz 2.475 GHz 1.000 MHz 2,13270 GHz -50.55 dBm -25.55 db 1.000 GHz 2.475 GHz 1.000 MHz 2.47371 GHz -49.31 dBm -24.31 dp
2.715 GHz 3.000 GHz 1.000 MHz 2.92401 GHz -49.93 dBm -24.93 db 2.715 GHz 3.000 GHz 1.000 MHz 2.98512 GHz -49.93 dBrm -24.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96675 GHz -44.82 dBm -19.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83677 GHz -45.05 dBm -20.05 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.04124 GHz -47.84 dBm -22.84 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.03374 GHz -47.86 dBm -22.86 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.89751 GHz -46.94 dBm -21.94 dB 10.000 GHz 14.000 GHz 1.000 MHz 1191051 GHz -46.73 dBm -21.79 dB
14,000 GHz 18.000 GHz 1,000 MHz 16.60732 GHz -44.42 dBm -19.42 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.62792 GHz -44.41 dém -19.41dB
18,000 GHz 27.000 GHz 1,000 MHz 20.11113 GHz -44.22 dBm -19.28 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11513 GHz -44.04 dBrm -19.04 dB
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30.000 MHz 1.000 GHz 1.000 MHz 957.09895 MHz -50.56 dBm -25.56 dB 30.000 MHz 1.000 GHz 1.000 MHz 892.14143 MHz -50.36 dBrm -25.36 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.15408 GHz -50.50 dBm -25.50 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.12570 GHz -50.28 dBm -256.28 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99266 GHz -43.82 dBm -24.82 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.98084 GHz -49.87 dBm -24.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -44.82 dBm -19.82 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -44.684 dBm -19.84 dp
7.000 GHz 10.000 GHz 1,000 MHz 7.04524 GHz -47.94 dBm -22.94 db 7.000 GHz 10,000 GHz 1.000 MHz 7.04674 GHz -47.68 dém -2z.83dp
10,000 GHz 14.000 GHz 1.000 MHz 12.38345 GHz -46.90 dBm -21.90 de 10.000 GHz 14.000 GHz 1.000 MHz 12,39295 GHz -46.92 dBrm -21.92 db
14.000 GHz 18.000 GHz 1.000 MHz 16.61142 GHz -44.43 dBm -19.43 db 14.000 GHz 18.000 GHz 1.000 MHz 16.34196 GHz -44.31 dBrm -19.31 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.11963 GHz -44.16 dBm -19.16 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.12063 GHz -43.93 dBm -18.93 dB
[ ]L ] Ready EREEEETET ] Al ]l ] Ready SRERERRED 4
7 2
Date: 16 AUG.2018 23:04:58 Date: 16.AUG.2018 23:04.02
LTE Band 41 / 15MHz+20MHz
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum ?J Spectrum EZIJ
Ref Level 0.00 dem Offset 5.02 dB Mode Auto Sweep Ref Level 0.00 dem Offset £.02 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
i heck s Limit ¢heck 8
_LRURIoUS LINE ABRE] 5 10 dSme—$PURIOUS | INE ABE| 5
-20 de
SPURIQUS_LINE_ABS _ [ SPURIOUS_LINE_ABS_
-40 di
” A por” i . A gorallof s
-60 dB
-70 dBm
-80 d
-90 dBm -90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Freq y Power Abs | ALimit |
30,000 MHz 1.000 GHz 1,000 MHz 92025737 MHz -50.72 dBm -25.72 db 30,000 MHz 1.000 GHz 1.000 MHz 920.46777 MHz -50.50 dBém -25.50 dB
1.000 GHz 2.475 GHz 1.000 MHz 2,16035 GHz -50.42 dbm -25.48 db 1.000 GHz 2.475 GHz 1.000 MHz 2.45896 GHz -50.63 dBm -25.63 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72177 GHz -45.13 dBm -20.13 db 2.715 GHz 3.000 GHz 1.000 MHz 2.71991 GHz -47.688 dBm -22.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -44.78 dBm -19.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -44.69 dBm -19.69 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.05624 GHz -47.73 dBm -22.73 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.04874 GHz -47.89 dBm -22.89 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.37095 GHz -46.87 dBm -21.87 d& 10.000 GHz 14.000 GHz 1.000 MHz 1243445 GHz -46.96 dBm -21.96 dB
14,000 GHz 18.000 GHz 1,000 MHz 16.60692 GHz -44.44 dBm -19.44 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.59993 GHz -44.44 dBm -19.44 db
18,000 GHz 27.000 GHz 1,000 MHz 20.13063 GHz -44.10 dBrm -19.10 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11463 GHz -44.18 dBrm -19.13 dB
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30.000 MHz 1.000 GHz 1.000 MHz 893.11094 MHz -50.45 dBm -25.45 dB 30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -50.10 dBrm -25.10 dB
1.000 GHz 2.475 GHz 1.000 MHz 1.76957 GHz -43.37 dBm -24.37 dB 1.000 GHz 2.475 GHz 1.000 MHz 1.77547 GHz -50.08 dBm -25.08 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.98982 GHz -43.83 dBm -24.83 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99751 GHz -49.66 dBm -24.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -44.87 dBm -19.87 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.85527 GHz -44.92 dBm -19.92 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.14489 GHz -47.92 dBm -22.98 db 7.000 GHz 10,000 GHz 1.000 MHz 9.14989 GHz -47.77 dém -22.77 db
10,000 GHz 14.000 GHz 1.000 MHz 12.386895 GHz -46.86 dBm -21.86 db 10.000 GHz 14.000 GHz 1.000 MHz 11.91451 GHz -46.71 dBrm -21.71dp
14.000 GHz 18.000 GHz 1.000 MHz 16.36595 GHz -44.45 dBm -19.45 db 14.000 GHz 18.000 GHz 1.000 MHz 16.34096 GHz -44.52 dBrm -19.52 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.11913 GHz -44.20 dBm -19.20 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11613 GHz -44.18 dBm -19.18 dB
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30,000 MHz 1.000 GHz 1,000 MHz 933.34583 MHz -49.92 dBm -24.93 db 30,000 MHz 1.000 GHz 1.000 MHz 857.72364 MHz -50.41 dBm -25.41 dB
1.000 GHz 2.475 GHz 1.000 MHz 2,10321 GHz -50.45 dBm -25.45 db 1.000 GHz 2.475 GHz 1.000 MHz 2.16146 GHz -50.57 dBrm -25.57 db
2.715 GHz 3.000 GHz 1.000 MHz 2.99309 GHz -49.84 dBm -24.684 db 2.715 GHz 3.000 GHz 1.000 MHz 2.99024 GHz -49.681 dBrm -24.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -44.68 dBm -19.68 d 3.000 GHz 7.000 GHz 1.000 MHz 6.89675 GHz -45.07 dBm -20.07 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.03574 GHz -47.94 dBm -22.94 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.05474 GHz -48.01 dBm -23.01 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.38095 GHz -46.89 dBm -21.689 d& 10.000 GHz 14.000 GHz 1.000 MHz 12 41085 ke -46.76 dBm -21.76 dB
14,000 GHz 18.000 GHz 1,000 MHz 16.62292 GHz -44.37 dBm -19.37 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.60892 GHz -44.41 dBm -19.41dB
18,000 GHz 27.000 GHz 1,000 MHz 20.11813 GHz -44.26 dBm -19.26 dB 18.000 GHz 27.000 GHz 1.000 MHz 2011663 GHz -44.04 dBrm -19.04 dB
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz -50.52 dBm -25.52 de 30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -50.61 dBrm -25.61 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.32625 GHz -50.41 dBm -25.41 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.34579 GHz -50.24 dBm -26.24 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95720 GHz -43.82 dBm -24.82 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.98084 GHz -49.91 dBm -24.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83577 GHz -44.97 dBm -19.97 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.86327 GHz -44.97 dBm -19.97 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.04024 GHz -47.92 dBm -22.92 db 7.000 GHz 10,000 GHz 1.000 MHz 9.17038 GHz -47.93 dém -22.93 db
10,000 GHz 14.000 GHz 1.000 MHz 12.38695 GHz -46.92 dBm -21.98 de 10.000 GHz 14.000 GHz 1.000 MHz 1234246 GHz -46.82 dbm -21.82 dp
14.000 GHz 18.000 GHz 1.000 MHz 16.59243 GHz -44.47 dBm -19.47 db 14.000 GHz 18.000 GHz 1.000 MHz 16.62142 GHz -44.55 dBrm -19.55 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.11713 GHz -44.17 dBm -19.17 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.12413 GHz -44.21 dBm -19.21 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Freq y Power Abs | ALimit |
30,000 MHz 1.000 GHz 1,000 MHz 948,37331 MHz -50.49 dBm -25.43 dB 30,000 MHz 1.000 GHz 1.000 MHz 91298601 MHz -50.53 dém -25.53 dB
1.000 GHz 2.475 GHz 1.000 MHz 2,29860 GHz -50.21 dBm -25.31 db 1.000 GHz 2.475 GHz 1.000 MHz 2.12017 GHz -50.59 dBrm -25.59 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99580 GHz -49.83 dBm -24.683 db 2.715 GHz 3.000 GHz 1.000 MHz 2.96674 GHz -49.681 dBrm -24.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -44.87 dBm -19.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -44.90 dBm -19.90 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.04624 GHz -47.79 dBm -22.73 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.15389 GHz -47.80 dBm -22.80 dB
10.000 GHz 14.000 GHz 1.000 MHz 12 40545 GHz -46.87 dBm -21.87 d& 10.000 GHz 14.000 GHz 1.000 MHz 1191751 GHz -46.96 dBm -21.96 dB
14,000 GHz 18.000 GHz 1,000 MHz 16.61592 GHz -44.35 dBm -19.35 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.62642 GHz -44.20 dém -19.20 dB
18,000 GHz 27.000 GHz 1,000 MHz 20.12263 GHz -44.23 dBm -19.23 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11413 GHz -44.15 dBrm -19.15 dB
[ ][ ] Ready [T ] |l ][ ] Ready SREREREEY R y
4 4
Date: 16.AUG.2018 22:111:39 Date: 16.AUG.2018 22:12:38
Sporton International (Kunshan) Inc. Page Number : A288 of A300
TEL : +86-512-57900158 Report Issued Date : Aug. 30, 2018
FAX : +86-512-57900958 Report Version Rev. 01

FCC ID : SRQ-Z6410S



o a0, FCC RF Test Report

Report No. : FG840202B

LTE Band 41 / 20MHz+10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

oOffset 8.02 db Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.02 db

Mode Auto Sweep

@1 svgPwr
heck 5 Limit ¢heck 3
_SnURIOUS LINE ABS| 8 10 d8nE—$RURIOUS | INE ABS| 3
-20 dem
LINE_ABS__ | SPURIOUS_LINE_ABS_
-40 de
oy
s et } e Ao vt
-60 dem
-70 dl
-B0 de
-390 derm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 898.92804 MHz -50.27 dBm -25.27 dB 30.000 MHz 1.000 GHz 1.000 MHz 886.32434 MHz -50.56 dBrm -25.56 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.32956 GHz -50.60 dBm -25.60 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.30486 GHz -50.55 dBm -256.55 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95464 GHz -43.74 dBm -24.74 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97058 GHz -49.96 dBm -24.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -44.65 dBm -19.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86177 GHz -44.69 dBm -19.89 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.04224 GHz -47.56 dBm -22.56 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.15338 GHz -47.687 dém -22.87 db
10,000 GHz 14.000 GHz 1.000 MHz 12.34746 GHz -46.66 dBm -21.66 dB 10.000 GHz 14.000 GHz 1.000 MHz 12,39495 GHz -46.77 dBm -21.77 db
14.000 GHz 18.000 GHz 1.000 MHz 16.64742 GHz -44.52 dBm -19.52 db 14.000 GHz 18.000 GHz 1.000 MHz 16.52393 GHz -44.51 dBrm -19.51 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12363 GHz -44.21 dBm -19.21 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11513 GHz -44.23 dBm -19.23 dB
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30,000 MHz 1.000 GHz 1,000 MHz 92268118 MHz -50.52 dBm -25.53 dB 30,000 MHz 1.000 GHz 1.000 MHz 859.66267 MHz -50.48 dém -25.49 db
1.000 GHz 2.475 GHz 1.000 MHz 2,29049 GHz -50.52 dBm -25.52 db 1.000 GHz 2.475 GHz 1.000 MHz 2.31961 GHz -50.53 dBm -25.53 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95635 GHz -49.87 dBm -24.687 db 2.715 GHz 3.000 GHz 1.000 MHz 2.95165 GHz -49.97 dBrm -24.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87627 GHz -44.68 dBm -19.68 d 3.000 GHz 7.000 GHz 1.000 MHz 6.85327 GHz -44.88 dBm -19.88 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.04324 GHz -47.90 dBm -22.90 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.04724 GHz -47.97 dBm -22.97 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.37445 GHz -46.93 dBm -21.83 dB 10.000 GHz 14.000 GHz 1.000 MHz 1192201 GHz -46.96 dBm -21.96 dB
14,000 GHz 18.000 GHz 1,000 MHz 15.80401 GHz -44.45 dBm -19.45 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.60342 GHz -44.45 dBm -19.45 dB
18,000 GHz 27.000 GHz 1,000 MHz 20.12213 GHz -43.94 dBm -18.94 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.12113 GHz -44.14 dBrm -19.14 db
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.07746 MHz -50.50 dBm -25.50 de 30.000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -50.28 dBrm -25.28 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.12680 GHz -50.45 dBm -25.45 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.28090 GHz -50.29 dBm -26.29 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99423 GHz -43.82 dBm -24.82 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.98640 GHz -49.72 dBm -24.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -44.76 dBm -19.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85777 GHz -44.90 dBm -19.90 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.04524 GHz -47.84 dBm -22.84 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.05324 GHz -48.01 dém -23.01dp
10,000 GHz 14.000 GHz 1.000 MHz 12.39995 GHz -46.77 dBm -21.77 de 10.000 GHz 14.000 GHz 1.000 MHz 12,39895 GHz -46.92 dBm -21.92 db
14.000 GHz 18.000 GHz 1.000 MHz 16.63842 GHz -44.19 dBm -19.19 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.65742 GHz -44.31 dBrm -19.31 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12513 GHz -44.18 dBm -19.18 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11863 GHz -44.08 dBm -19.08 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Freq y | Powerabs | ALimit |
30,000 MHz 1.000 GHz 1,000 MHz 96194853 MHz -50.56 dBm -25.56 dB 30,000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -50.48 dém -25.43 db
1.000 GHz 2.475 GHz 1.000 MHz 2,10395 GHz -50.69 dBm -25.69 db 1.000 GHz 2.475 GHz 1.000 MHz 2.32256 GHz -50.30 dem -25.30 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99024 GHz -49.76 dBm -24.76 db 2.715 GHz 3.000 GHz 1.000 MHz 2.99409 GHz -49.75 dBrm -24.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85527 GHz -44.91 dBm -19.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -44.86 dBm -19.86 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.05574 GHz -48.00 dBm -23.00 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.05224 GHz -47.83 dBm -22.83 dB
10.000 GHz 14.000 GHz 1.000 MHz 1235546 GHz -46.90 dBm -21.90 d& 10.000 GHz 14.000 GHz 1.000 MHz 1240095 GHz -46.75 dBm -21.75dp
14,000 GHz 18.000 GHz 1,000 MHz 16.63942 GHz -44.00 dBm -19.00 d& 14.000 GHz 18,000 GHz 1.000 MHz 16.60692 GHz -44.42 dém -19.42 db
18,000 GHz 27.000 GHz 1,000 MHz 20.11863 GHz -44.07 dBrm -19.07 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11813 GHz -44.13 dBrm -19.13 dB
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30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -50.46 dBm -25.46 dB 30.000 MHz 1.000 GHz 1.000 MHz 890.20240 MHz -50.37 dBrm -25.37 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.15851 GHz -50.57 dBm -25.57 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.30376 GHz -50.47 dBm -256.47 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72262 GHz -45.99 dBm -20.99 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72305 GHz -49.13 dBm -24.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88726 GHz -44.70 dBm -19.70 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -44.91 dBm -19.91 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.03424 GHz -47.95 dBm -22.95 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.02975 GHz -47.82 dém -22.82 db
10,000 GHz 14.000 GHz 1.000 MHz 12.41195 GHz -46.86 dBm -21.86 db 10.000 GHz 14.000 GHz 1.000 MHz 1242845 GHz -46.80 dBrm -21.80 dp
14.000 GHz 18.000 GHz 1.000 MHz 16.62892 GHz -44.48 dBm -19.48 db 14.000 GHz 18.000 GHz 1.000 MHz 16.63692 GHz -44.50 dBrm -19.50 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.11513 GHz -44.19 dBm -19.19 d& 18.000 GHz 27.000 GHz 1.000 MHz 20.14813 GHz -44.27 dBm -19.27 dB
[ ]L ] Ready EREEEETET ] Al ]l ] Ready SRERERRED 4
7 2
Date: 16 AUG.2018 23:18:19 Date: 16.AUG.2018 23:17.23
LTE Band 41 / 20MHz+20MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
Spectrum ?J Spectrum EZIJ
Ref Level 0.00 dem Offset 5.02 dB Mode Auto Sweep Ref Level 0.00 dem Offset £.02 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
i heck s Limit ¢heck 8
_LRURIoUS LINE ABRE] 5 10 dSme—$PURIOUS | INE ABE| 5
-20 de
SPURIQUS_LINE_ABS _ [ SPURIOUS_LINE_ABS_
-40 di
A PP i wh ! ik i’ e A
-60 dB
-70 dBm
-80 d
-90 dBm -90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Freq y Power Abs | ALimit |
30,000 MHz 1.000 GHz 1,000 MHz 889.23288 MHz -50.32 dBm -25.38 dB 30,000 MHz 1.000 GHz 1.000 MHz 908.62319 MHz -50.32 dém -25.32 db
1.000 GHz 2.475 GHz 1.000 MHz 2,15224 GHz -50.29 dbm -25.39 db 1.000 GHz 2.475 GHz 1.000 MHz 2.12164 GHz -50.58 dBrm -25.58 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96632 GHz -49.93 dBm -24.93 db 2.715 GHz 3.000 GHz 1.000 MHz 2.98611 GHz -49.680 dBrm -24.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -44.98 dBm -19.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -44.95 dBm -19.95 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.03974 GHz -47.88 dBm -22.88 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.03624 GHz -48.07 dBm -23.07 dB
10.000 GHz 14.000 GHz 1.000 MHz 1240345 GHz -46.89 dBm -21.689 d& 10.000 GHz 14.000 GHz 1.000 MHz 1240795 GHz -46.92 dBm -21.92 dp
14,000 GHz 18.000 GHz 1,000 MHz 16.58243 GHz -44.32 dBm -19.38 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.59093 GHz -44.36 dém -19.36 dB
18,000 GHz 27.000 GHz 1,000 MHz 20.13713 GHz -44.05 dBm -19.05 dB 18.000 GHz 27.000 GHz 1.000 MHz 2011963 GHz -44.34 dBrm -19.34 db
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 872.75112 MHz -50.50 dBm -25.50 de 30.000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz -50.29 dBrm -25.29 dB
1.000 GHz 2.475 GHz 1.000 MHz 1.97786 GHz -50.69 dBm -25.69 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.12680 GHz -50.51 dBm -26.51 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.98027 GHz -43.48 dBm -24.48 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.91333 GHz -49.93 dBm -24.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86627 GHz -44.87 dBm -19.87 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.86027 GHz -44.97 dBm -19.97 dB
7.000 GHz 10.000 GHz 1,000 MHz 7.03574 GHz -47.76 dBm -22.76 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.04574 GHz -47.75 dBm -22.75 db
10,000 GHz 14.000 GHz 1.000 MHz 12.35996 GHz -46.89 dBm -21.69 de 10.000 GHz 14.000 GHz 1.000 MHz 1190151 GHz -47.04 dBm -22.04 db
14.000 GHz 18.000 GHz 1.000 MHz 16.62892 GHz -44.25 dBm -19.25 db 14.000 GHz 18.000 GHz 1.000 MHz 16.62192 GHz -44.37 dBrm -19.37 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.11113 GHz -44.00 dBm -19.00 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.10513 GHz -44.29 dBm -19.29 dB
[ ]L ] Ready [T 4| ]l ] Ready SRERERRED 4
7 2
Date: 16 AUG.2018 20:53:38 Date: 16.AUG.2018 20:52.:39
LTE Band 41 / 20MHz+20MHz
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum ?J Spectrum EZIJ
Ref Level 0.00 dem Offset 5.02 dB Mode Auto Sweep Ref Level 0.00 dem Offset £.02 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
i heck "ABS Limit ¢heck 8
_LRURIoUS LINE ABRE] 5 10 dSme—$PURIOUS | INE ABE|
-20 de
SPURIQUS_LINE_ABS _ [ SPURIOUS_LINE_ABS_
-40 di
PP PN sl —y Sda g A A it
-60 dB
-70 dBm
-80 d
-90 dBm -90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Freq y Power Abs | |
30,000 MHz 1.000 GHz 1,000 MHz 846.08945 MHz -E50.55 dBm -25.55 dB 30,000 MHz 1.000 GHz 1.000 MHz 976.48026 MHz -50.41 dBm
1.000 GHz 2.475 GHz 1.000 MHz 2.31703 GHz -50.29 dBm -25.39 db 1.000 GHz 2.475 GHz 1.000 MHz 2,30781 GHz -50.46 dBm
2.715 GHz 3.000 GHz 1.000 MHz 2.71664 GHz -48.17 dBm -23.17 db 2.715 GHz 3.000 GHz 1.000 MHz 2.98853 GHz -49.79 dBrm
3.000 GHz 7.000 GHz 1.000 MHz 6.87077 GHz -44.96 dBm -19.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -44.76 dBm -19.76 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.00625 GHz -47.92 dBm -22.92 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.16339 GHz -47.76 dBm -22.76 dB
10.000 GHz 14.000 GHz 1.000 MHz 12 41745 GHz -46.93 dBm -21.93 dB 10.000 GHz 14.000 GHz 1.000 MHz 1191201 GHz -46.681 dBm -21.81dp
14,000 GHz 18.000 GHz 1,000 MHz 16.62992 GHz -44.34 dBm -19.34 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.62892 GHz -44.31 dém -19.321dB
18,000 GHz 27.000 GHz 1,000 MHz 20.11613 GHz -44.30 dBm -19.30 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11013 GHz -44.26 dBrm -19.26 dB
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o a0, FCC RF Test Report

Report No. : FG840202B

Frequency Stability|
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0024
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0031
0 Normal Voltage 0.0018
-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0026
20 Battery End Point 0.0005
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG840202B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0028
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0024
20 Battery End Point 0.0027

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG840202B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0024
30 Normal Voltage 0.0090
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0102
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0076
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0007
20 Battery End Point 0.0106
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG840202B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0004
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0058
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0009
20 Battery End Point 0.0046
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FG840202B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0013
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0007
-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0020
20 Battery End Point 0.0014
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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